C

FRAME & COVER

e
\\\ /
A

)
o=
ZrF
on
0D
2
8=
Q
= g§ [1] "
! 2@
- TaZ ---
i xoc ,
1 i I

2'-8" CONE
A
e D hrad

L-1

BT X

RISER
T

IPLES OF 16"

SET FRAME IN
JOINT SEALANT

SET JOINTS IN MORTAR BED

, MULT

30'-0" MAX

4'-0" OR LESS
NCH
SLOPE

L

SEALANT

e

“A" DIMENSION EQUALS PIPE WALL
THICKNESS PLUS 2" MINIMUM

&' OF STONE BEDDING

FLEXIBLE JOINT

BELL END ON INCOMING PIPES
 SPIGOT END ON OUTGOING PIPES

@ OF LARGEST PIPE

SUPPORT PIPE ON

STONE BEDDING

REVISIONS
FEB. 4, 1982

STANDARD PRECAST CONCRETE MANHOLE
" SEWERS 8" TO 15"

DRWG. NO.
D-100




REINFORCED CONC.

______ SET FRAME IN
,}'7. ______ .E K /- JOINT SEALANT

— - 15

300" MAX

SET JOINTS IN
7 MORTAR BED

:

; FRAME & COVER
o .8

: /

N

2'-8" CONE

MULTIPLES OF
18" RISER
el

&

BELL END OK

INCOMING FIPE
~—§ OF LARGEST PIPE

}
| |
: !
. - ~ ] - "I
Foo t// } \}
N N I _{_ SPIGOT END QN

4'=0" OR LESS

| SRR Y rr R OUTCOING PIPE
LSRN 2K v, 1Y
1™ J.l._n..n_.n__t_q_p_l_;_i._nl.' -
LA R R T S - =
) : STONE BEDONG.
\r OF STONE
BEDDING

“A" DIMENSION EQUALS PIPE WALL
THICKNESS PLUS 27 MINIMUM

REVISIONS

STANDARD PRECAST CONCRETE MANHOLE
SEWERS 18", 21" AND 24"

DRAWING NO.

D-105




STANDARD PRECAST
CONCRETE MANHOLE

REVERSE "WYE" BRANCH A

AF======229,
'yl LY
L)) LA,

OR STANDARD TEE _\

C

|  BRICK DAM
upP TO D/2

i
T

2000% CONC.—=]:-"

DISTANCE

A
N

UNDISTURBED

EARTH )

" DO -': f

R
..--"l-"

2000 * cong. ——"

NOTE : CONCRETE ENCASEMENT MAY BE ELIMINATED IF D.l. PIPE AND FITTINGS
ARE USED FOR DROP CONNECTION.

PAY DEPTH FOR EACH DROP CONNECTION SHALL BE "B DISTANCE

[ )

REVISIONS

STANDARD DROP CONNECTION

DRWG. NO.
D-120




NOTE: USE SULFATE RESISTANT CEMENT

REINFORCED CONCRETE OR

/— BRICK ADJUSTING RINGS

PROVIDE ACID-RESISTANT
LINING

“'~?~<._.—— FRAME 8 COVER

SET FRAME IN

JOINT SEALANT

._-..\__SET JOINTS IN

MORTAR BED

STANDARD PRECAST MANHOLE

WITH ACID~RESISTANT LINING

SEAL OR WELD JOINTS

y . I -
‘.; oy . 24" 1.D.
=} i
o 5
u.li o s
- B ACID-RESISTANT
© i
! AR
« i
[T
(=]
o
wl
ae MANHOLE
S STEPS
=l
5 —
2
=
1721
172
w
J ------
&
=O
1
<
=ﬂ

6" OF STONE BEDDING—/

SUPPORT PIPE ON
#¥57 STONE BEDDING

SEE DRAWING OF STANDARD PRECAST
CONCRETE MANHOLE " FOR ADD!TIONAL

TO PREPARE MORTAR IN BUILDING
INVERT AND BENCH

MANHOLE DETAILS .

REVISIONS

SPECIAL ACID-RESISTANT LINING

ALL MANHOLES

DRWG NO.
D-125




FRAME 8 COVER

B"
| REINFORCED CONCRETE
———=2t==11 OR BRICK ADJUSTING
,/),'?' :\\\‘ RINGS
Lewdl v

2'-8" CONE

Bll

N\

\

Lod
L " TR
,1L 24"1.0. | .\‘

iy G

ECCENTRIC CONE TOP

FRAME 8 COVER

__/ REINFORCED CONCRETE
) Smpmi—y OR BRICK ADJUSTING
s N RINGS
] 1! .
L’.J |‘__\a/

FLAT SLAB TOP

8"MIN. FOR RISER OVER 48" DIA.

5 R T s e 6" MIN. FOR RISER UP TO 48" DIA.
w | PRI R Che
XA ’\:-
i . AV
"J 247 1.0, = Sl
LA ;v B8
e --j..:'
2 B

REVISIONS

ALTERNATE MANHOLE TOP DETAILS

DRWG. NO.
D-130




CORED OPNG.

NOTE : THE EFFLUENT ELEVATION SHOWN AT A MANHOLE IS ESTABLISHED FROM THE

INFLUENT ELEVATION OF THE MANHOLE IMMEDIATELY DOWNSTREAM.,
ELEVATIONS SHOWN APPLY AT THE @ OF MANHOLES B ARE BASED ON THE

y
i
& 8
12 & & EE
T o wizse
o = &3 o =
@ crrLuENT |3 SE | o 8 INFLUENT
PIPE L5 = T
ST
X

!

b

-

u m
o - t‘- E M
<1 = P
5 5 Yo
= -
2 i o =
EFFLUENT | Jw | &2 3
PIPE a Y

HORIZONTAL DISTANCE, € TO € OF MH. USING PERCENT OF GRADE INDICATED.

PLAN INVERT

REVISIONS

STANDARD INVERT DETAILS

DRWG. NO.
D-135




22" N
20 174" 7/8
/
"
7 <
% /2" R ™ = .
1/4" R T
24“ 5
34“
FRAME SECTIPN
MIN. WEIGHTS
FRAME 210 Lbs.
COVER 130 Lbs.
TOTAL 340 Lbs.
[ 3
21 3./4

/2" Q g

¥4 3/1_” |_3/4 3;4"’| = =

- |--3/a MACHINE—— =_1 .

~tir=—-1/8" ~

20 i/8" '
SECTION B-B
REVISIONS DRWG. NO.

STANDARD MANHOLE FRAME & COVER

D-140




PICK HOLE

T-HANDLE SLOT

"T" HANDLE REMOVABLE
ONLY WHEN COVER IS

LOCKED
22-3/4" | .
K4
o,
n
AL ‘_ \ \\\\\\\\\\\\\\\\\\\‘"'/ B
i — I\ -
- t~
o
24-1/72" .
34" 1O 36"
]
MIN. WEIGHTS
FRAME Lbs
COVER Lbs
TOTAL 405 Lbs
REVISIONS

DRWG. NO.

VANDALPROOF MANHOLE FRAME & COVER | p-145




ADOOCDSD
DOo0Ooo0oofbg

Nal .0
DDDDIDDD . NOTES:

; I VANDALPROOF MANHOLE FRAME B COVER
g oDoooo

FRAME & COVER"
L

-L.- SEE SECTION
THROUGH BOLT

COVER

TOP DIAMETER 21 7/8"

- 15/18" # DRILL

///A '
N
N

Ny

11/74"
A

7/8" L/ls“
i

Pl ===

DRILL B8 TAP FOR
172" x 1 172" STAINLESS
STEEL HEX HEAD BOLT,
2 REQUIRED

SECTION THROUGH BOLT

SHALL BE SAME AS "STANDARD MANHOLE

REVISIONS
ALTERNATE

VANDALPROOF MANHOLE FRAME & COVER

DRWG. NO.
D-150




2-5/8" 0 STEEL

11/2" 0 LOCK BAR

HANDLES C 180°

4-7/8" @ CORED

HOLES @ 90°

))i

()

-‘

.‘

S~

@

]
m21/2"

RECESSED PICK HOLE SHALL
NOT EXTEND CLEAR THRU
COVER. £ & ®

T
T
L]

b:
1

#BRONZE OR BRASS HEX.
HEAD BOLT WITH 5/8
SHANK.

STEEL INNER COVER HANDLES
& LOCK BAR.

1/4" x 1" CONTINOUS NEOPRENE MIN.  WEIGHTS

GASKET BETWEEN INNER

COVER & FRAME. : FRAME 295
COVER 230

FRAME SHALL BE SET IN SEALANT INNER COVER 46

& BOLTED THRU TO THE MANHOLE CONE : TOTAL 571 LBS.

SECTION WITH 4-3/4" ANCHOR BOLTS.
BOLTS SHALL BE SIMILAR TO PHILLIPS
DRILL CO. NO. S-58

1/4" PLATE - INNER COVER

LBS.
LBS. -
LBS.

LBs.

REVISIONS
WATERTIGHT MANHOLE FRAME & COVER

DRWG. NO.
D-185




NON-SLIP

W \$ -
5 L)

NOTE: MANHOLE STEPS SHALL CONFORM
TO O0.S.H.A. STANDARDS AND SHALL
BE SET 16" 0.C. VERTICALLY.

REVISIONS

DRWG. NO.
STANDARD MANHOLE STEP D-160




4" MIN. CONN. 4" MIN, CONN,

2000 ¥ CONCRETE

!_ ENCASEMENT Q,

w
Z
=
b | 1 — lj_l__n

£ z
- [+ 4
DUCTILE 1RON w
PIiPE > =
E £

_§ _ GRADE I

GROUND &

ROAD SHOl'JLD.ER
2

=
-

6" BEDDING
UNDER PIPE ;
!
_‘;= PIPE UNDER PIPE
GONCRETE DITGH APRON BRANCH HOUSE CONNECTION
A B
w
=
a
GRADE
- KIS YA

NOTE : I/8":1' GRADE MAY BE
USED WITH A C.0. AT
THE PROPERTY LINE.
USING D.1. SERVICE
PIPE.

PROPERTY

T

6" BEDDING
:‘E UNDER PIPE

MIN. COVER 60

N GRADE 1/4":V
e

95 9% COMPACTED BACKFILL

“TEE" BRANCH CONNECTION W/45° BEND
c

REVISIONS - DRWG. NO.
TYPICAL HOUSE CONNECTION DETAILS D-165




BSA 5 T iiiniaie W7
& o L s
T —C.. FRAME & COVER

:" o' oi " * el .. j . ." -

T MRS T .
b I Ry

] |

. -

¥ F T sTanDARD PRECAST MaNHOLE

g —. WITH ACID RESISTANT LINING

VA B »

b,

K ~IF

v 4
4 A

v LAY

» FLEXIBLE N PROPOSED
N CONNECTION— "4 3_¢ FORCE MAIN FROM
', > PUMP STATION
.| DISCHARGE

| SEWER

3 )

o R

" B

- e " * ¢ IR

ST AT

6" OF STONE BEDDING

e FORCE MAIN TERMINATION
AT MANHOI F

DRAWING NO,

D—166




PIPE -\

& PaNzUsWaUaPa = = )-(_HIHJ-( SR = = =3 -8
)
w DISTURBED AREA TO
© BE RIP—RAPPED

/\éll)HdcT CLASS 1

18" MIN, COVER
BELOW RIP—RAP

DUCTILE IRON PIPE
OR
STANDARD PIPE WITH CONCRETE ENCASEMENT
(ENCASEMENT TO EXTEND MIN. OF 5 FEET
EACH SIDE OF STREAM BANK)

REVISIONS DRAVING NO

PIPE CROSSING AT STREAM D-167



ANCHOR BLOCK
(SIZED ON A CASE
BY CASE BASIS)

FINISHED
GRADE

FINISHED S
GRADE - i 1o FINISHED
I-6"MIN. ol GRADE
™
B7R7G |

CONCRETE

U ! i /
-—"'/
= -

GATE VALVE

CRUSHED STONE OR
BROKEN BRICK

(1/2 cu, YARD)

CURB & GUTTER

Q777

ANCHOR BLOCK
{SIZED ON A CASE
BY CASE BASIS)

T L
F
’

(SIZED ON A CASE
f\_ BY CASE BASIS)

f TO SUBBASE
“~ SUBBASE

ANCHOR BLOCK

WATER MAIN

CONCRETE

/ TO SUBBASE

CpIg

GATE VALVE

CRUSHED STONE OR BROKEN
BRICK { 1/2 CU. YARD)

DITCH

KS‘,UBBASE

ANCHOR BLOCK
{SIZED ON A CASE
BY CASE BASIS)

WATER MAIN

REVISIONS

TYPICAL FIRE HYDRANT

DETAIL

DRWG. NO.
D-200




K

METER BOX OR VAULT AL

B

v
LS anr- N Y J":;‘:-";
SIS T - R e e e ————————— e
— s ‘b',/-
N SUBBASE—)
45°

WATER SERVICE LINE 4

™ y-
‘é‘ CORPORATION STOP —
. WATER MAIN
= [
<
[1 4
CURB & GUTTER
METER BOX OR VAULT
SUBBASE
CORPORATION STOP
N ' .
w| WATER SERVICE WATER MAIN
Z| LINE
-
=
<
o
DITCH
REVISIONS DRWG. NO.

METER INSTALLATION DETAILS D-210




“— STREET

WATER METER FURNISHED AND __
INSTALLED BY OWNER

18"

te—METER BOX

SERVICE LINE-]
HAND TAMPED UP TO
SERVICE LINE 14 3
: 1]
] CUSTOMERS SERVICE LINE —
. ADAPTER
CORP. STOP
ENLARGED VIEW
/Yso -—WATER MAIN
§ PIPE .
4
[ 4
REVISIONS DRWG. NO.
3/87 TYPICAL WATER METER CONNECTION
" FOR 3/4" & |" SERVICES D-215




- 42"
¥ 16" 18" _
|
3
[+1]
3 o 3
o |
.| el |
L
=
o /2" W= 131/4"
] 2" M- I1Ti/e"
V75 5 A
1
B z
R 5
. o =
g 8 T
2 =6
=4 - .
AT AOUONNOUNNINNNNNNNY
BRICK FLOOR
VARIABLE
LENGTH PIPE
MIN. 12" BRASS PIPE
e
FITTING TO BE FORD
T BAtAL NOTE: SEE "STANDARD METER VAULT PARTS"
DRWG. FOR METER VAULT DETAILS.
REVISIONS DRWG. NO.
72" OR 2" DISC METER SETTINGS D-220
| OF 2




MATERIAL FOR 1-1/2" DISC METER
WITH 1-1/2" INLET AND 1-1/2'"* QUTLET

qQTy. DESCRIPTION
1 1-1/2'" Disc Meter w/gaskets, bolts and nuts
2 1-1/2" Flanged angle valves
5 1-1/2" Brass Pipe (2 pcs. 12" long; 1 pc. variable length;
Pipe to be cut and threaded by contractor)
2 1-1/2" brass elbows
1 #1 cover
2 Side A
2 Side B
8 Angle
16 Bolts, nuts, § washers; 1/2" x 3-1/2"
25 bricks
1 1-1/2'" brass blind cap
MATERIAL FOR 2" DISC METER
WITH 2* INLET AND 2" OUTLET
qQry. DESCRIPTION
1 2" Disc Meter w/gaskets, bolts and nuts
2 2" Flanged angle valves
5 2" Brass pipe (2 pecs. 12" long, 1 pc. variable length;
Pipe to be cut and threaded by Contractor)}
2 2'"" Brass elbows
1. #1 cover
2 Side A
2 Side B
8 Angle
16 Bolts, nuts § washers; 1/2" x 3-1/2"
25 Bricks
1 2" Brass blind cap
DRWG. NO.
REVISIONS MATERIALS LIST FOR D-220

I-172" OR 2" DISC METER SETTING

20F2




6"G.V. 8 BOX

IX

2"BRASS PIPE

6" M.J. CROSS

2"BRASS
ELBOWS

81/ ;

NOTE : SEE "STANDARD METER VAULT

PARTS" DRAWING FOR METER
VAULT DETAILS

TRNT77.

FORD /

FITTING

_SECTION

REVISIONS

TRIPLE 2" METER SETTING

DRWG. NO.
D-230
| OF 2




MATERIAL FOR TRIPLE 2' DISC METER
WITH 6" INLET AND 6' OUTLET

QTY DESCRIPTION

3 2" Disc meters w/gaskets, bolts § nuts

6 2" Flanged angle valves
20 2" Brass pipe - 16 pieces of variable length;

pipe to be cut § threaded by contractor

10 2" Brass elbows

3 2" Ford C-B86-66 or C-86-67 or approved equal
2 6" M.J. crosses w/bolt § nuts

6 6" M.J. plugs drilled & tapped for 2"

1 6" G.V. & box

6 6" D.I. pipe

3 #1 covers

2 Side A

6 Side B

8 Angles

8 Plates

32 Bolts, nuts § washers; 1/2" x 3-1/2"
75 Bricks

1 6" M.J. plug

REVISIONS DRWG. NO.
TERIA
MATE LS LIST FOR D-230

TRIPLE 2" METER SETTING

20F2




A=t

# 1/2" TAP WITH COCK /'BE‘“‘ RECESS 2-6" .
|_2-v2" 2:3/4
=w b
' IR HE
. B! lour |1 1 S oa I8
€ el I LA | N - TS F
1 » |k
& AR BN RN
: I v T 5 1o D, E , F T
| = How = - = . ] L
S S U T =R =
o[ 1B 4 bW SE |y 1]
p 125 E 4 = | =
o | s [ :E o o|
2-6-1/2" 2'-6-1/2" 2-6-1/2" (e 0 " Hn o\o i
I
- - o) o e EB';-E]FU
- 10
= L2 2 m{ COVER PLATE 2
_ §-3" COVER PLATE 1,3 “ o o o pea'D
A<t PLAN 2 ENDS REQD SENTER REQ
SCALE 3/8":1-0" SCALE 3/8":i%-0"
NOTE:SET NO.3 BARS 12" LONG ® ®

6" BELOW TOP OF BRICK 12"0.C.
AS DOWELS FOR CONCRETE CAP

1 5, ©
o~ 7
= : 4-NO.3 BARS L
?i’ THROUGHOUT $ IN METER ouT
. — VAULT e
% [] @ @
/ INLET AND/OR i
/ UG METER BY-PASS DETAIL
NOTE:
// INSTALL BY-PASS ON ALL F.M. METERS: 6" W/4" METER
G""\WG"'_ METER
®— 2-90°BENDS AR
- ®- 2-TEES -
SECTION., A, A,, ©~ | VALVE 8 VALVE BOX *
SCALE 3/87s1-0 ©®- 2-6"x4" REDUCERS
SIZE A 8 c D E F G
4" | 17-3/8"28-3/4"| 10" | 8-3/4"| 7-3/16"|14-1/16"|50-3/8"
6" |21-5/0"[24-7/8"| 9-7/8"| 7-3/8"] 10" |12-5/8"f26-7/8"
8" |26-172"| 20" | 9-7/8"| B-5/8" 12" | 9-3/87] 22"
NOTE: DIMENSIONS IN TABLE ARE TO BE USED ONLY WHEN
CT METER IS ON THE RIGHT OF FLOW
REVISIONS DRWG. NO

4",6",8 8" F.M. METER SETTING _D-235

I OF 2




U i ]
t:.,. 5-1/4"
- ! STD.C.L.T
31/41, iUl
2-1/4" i 5-3/4"
13 ‘_—‘1/ 3/4"
:
. r._mﬂ
:‘..:‘_: ﬁ!::
‘-‘:.' ..'p':'.".'.: wELD I 5“ DlA- | !l
L) 6-1/2"01A S N
AT T ®
— SECTION -
SECTION ELEVATION SCALE 1/2= 1-0
BEAM RECESS @] 1"x3/8"
. SCALE I-l/Z"t 1I'-0" ] FLAT BAR
’b
¢
7% 1,
SPACER
SCALE 3"z {'-0"
'2 REQD. OPENING IN COVER &
8 C.I.TOP SUPPORT
SCALE 1-1/2": 1'-0"
3 REQ'D
MATERIALS LIST
@ 1-4",6",0R 8" F.M. METER
@  2-4",6",0R 8" FLANGED GATE VALVES
® 2-4",6",0R 8"FLANGED BY PLAIN NIPPLES
@  4-4",6",0R 8" GASKETS _
® 2-4"6",0R 8"-45°M.J. BENDS W/RETAINER GLANDS *
(6] 1000 BRICKS & MORTAR
)/4 CUBIC YARD CLASS "A" CONCRETE
150 NO.3 REINFORCING BARS
[B 2-5"W BEAMS@ I18.51bs. x 6'-0-1/4"
3-2'-6"x5'-101/2"x3/8" SAFETY TREAD COVER PLATES
[ 42'-6"- 2"x2"x1/4" STEEL L
2] 2'-6"-1"x3/8" STEEL STRIP
(3] 3-5-3/4"x3/4" CAST IRON TOPS
REVISIONS DRWG. NO.
4".6",8 8" F.M. METER SETTING D-235
2 OF 2




BI B"
3u . 03 3/all 3'—4 im.' 3n
B } il
: = 1 R
T |— l “ © ]
i RN /00 DA R0 DR S R B AP ) R,
I 3 1 |
3 []
: ’ |
o -
= Y i
= IN I _ . ] ouT
| - AT i1
o v
N R | ll 2" BrAsS VALVE §
@ l___f,' 2" BRASS PIPE—y E
1 ‘ e - E {— +
4 !. |_ T PR AP RO I AT i B R B I SRR G l
"o e o — —_—

2'“

L OUT
—_—

. »
IS

|~ "7

/

=

»_P
E APPROX. 24

€ x PE NIPPLE

y
—
2777777777777 7770772 a0 277 %

b g

. L2 1;

00
7| #g |®7

COVER DETAIL

NOTE :
SEE "STANDARD METER VAULT PARTS"
DRWG. FOR METER VAULT DETAILS.

I REVISIONS ]

4" COMPOUND

DRWG. NO..

METER SETTING D-240
1 OF 2




TYPE 1 (4'' INLET AND 4' OUTLET) TYPE 11 (6" INLET AND 6' OUTLET)

QTY. QTY. FROM TYPE I ELIMINATE
1 4" CT meter 2 4" FLGD. x PE nipples 30" long
2 4" FLGD. wheel valves 1 4" PE x PE nipple to reach
2 4" FLGD. x PE nipples elev. of water main

30'" long 2 4" x 3" MJ tees
1 4" PE x PE nipple 2 4" 45° MJ bends
approximately 24" long 7 4" retainer plands
2 4 x 3" MJ tees 1 4" MJ plug
2 3" MJ plugs tapped 2" *8 4" MJ gaskets
2 4" 45% MJ bends 1 4" PE x PE nipple 24" min.
7 4! retainer glands length
1 4'"" MJ plug *28 5/8" x 1-1/2" set screws for
10 2" brass pipe cut § threaded retainer glands
by Contractor
1 2" brass gate valve
2 2" 90° brass elbows
4 4" FLGD. gaskets, asbestos ADD
*8 4" MJ gaskets
1 4" PE x PE nipple 24" min. 2 6" x 4" FLGD. reducers
length 2 6" FLGD. x PE nipples 30" long
2 #7 covers 2 6" x 3" MJ tees
1 #8 cover 2 6" . 45° MJ bends
4 A sides 2 6'" FLGD. gaskets, asbestos
2 C sides 7 6" retainer glands
8 Angles 1 6" MJ plug
4 Plates *8 6" MJ gaskets
24 Bolts, nuts § washers; *16 3/4" x 3-1/2" MJ nuts § bolts
1/2" x 3-1/2" 16 3/4" x 3-1/2" FLGD. nuts & bolts
*32 3/4" x 3-1/2" MJ nuts & bolts 1 6" PE x PE nipple 24" min. length
575 Bricks 1 6" PE x PE nipple approx. 24" long
32 5/8" x 3" FLGD. nuts § bolts  *42 5/8" x 2' set screws for retainer
*8 5/8'" x 3 MJ nuts & bolts glands
*2 3" MJ gaskets
*28 5/8" x 1-1/2" set screws for
retainer glands
*Above MJ gaskets, set screws, § MJ nuts & bolts
are supplied with respective MJ fittings.
REVISIONS DRWG. NO.

MATERIALS LIST FOR

4" COMPOUND METER SETTING D-240

20F2




ol
1
an

S

PE xPE NIPPLE
APPROX. 24

COVER DETAIL

NOTE :

] I R 1
I R A NS hER AT I X —! .
BRASS BLiND}w F
| 4 A E"S
= + :"‘.' L N =~
| 3/8"] pts q S
twl e — > —_—— = — . )
o R
= o DRAIN (=BT e~y AP R ey _i ]
3"..‘ H g e g P TR W B o i ter N ] LR BN RURE] )
— H 3 £ |
© g PLUG | Bffese T
I L TAPPED 3 | comp USE s x 6" FLG' p REDUCER .
> o ; w/8" INLET & OUTLET o
o ! o
l gt ol | g
1 7 =1 =h
+ >—'l_' 5 = + = — |
J_If i b3 J | <
|""-. i
1] | =] =
4" PE x PE l 3 = : | o
NIPPLE > . =
._-!‘ g I =
| E @ | |
| 1333, = s o r 10 e A 3 i
I______.______i:___ y
|_ 2'-s1/2" ' 2'-81/2
i 6 —71v2
O%*1
#g |#g | #5°
O
O

SEE "STANDARD METER VAULT PARTS"

— ELEVATION —

DRWG. FOR METER VAULT DETAILS.

REVISIONS

I-1/72" OR 2" METER
6" DETECTOR CHECK SETTING

DRWG. NO.

D-245
t OF 3




TYPE 1

1-1/2" DISC METER, 6" DC

(6" INLET) ( 6" OUTLET)
(2" BRASS INLET & OUTLET)

TYPE 11

1-1/2" DISC METER, 6" DC

(8'" INLET) (6" OUTLET)
(2" BRASS INLET § OUTLET)

QTY. QTY. ELIMINATE FROM TYPE I
1 1-1/2" Disc meter with 1 6" x 3" MJ tee
gaskets, bolts, and nuts 1 6" flanged x plain end
2 1-1/2" flanged angle valves nipple 30" long
3 2" brass elbows 2 6" 459 bends
10 2" brass pipe to be cut and 1 6" plain end x plain end nipple
threaded by Contractor approximately 24" long
1 6" x 3" MJ tee 6 6'" MJ retainer glands
1 3" MJ plug tapped 2" 1 6' plain end x plain end nipple
2 6" flanged x plain end nipples 24" min. length
30" long : *6 6'" MJ gaskets
2 6'" 45° MJ bends *36 3/4" x 3-1/2" nuts § bolts for
1 6' plain end x plain_end nipple MJ connections
approximately 24" long
1 6" plain end x plain end ADD
nipple 24" min. length -
7 6" MJ retainer glands 1 8" x 3" MJ tee
1 6'" MJ cap 1 8" flanged x plain end
*7 6" MJ gaskets nipple 30" long
4 6" flanged gaskets, asbestos 2 8" 450 MJ bends
2 6" flanged gate valves 1 8" plain end x plain end
1 6" DC meter nipple approximately
24" long
*42 3/4" x 3-1/2" nuts § bolts 6 8" MJ retainer glands
for MJ connections 1 8" plain end x plain end
*4 5/8" x 3" nuts and bolts nipple 24" min. length
for MJ connections *6 8'" MJ gaskets
*42 5/8" x 2" set screws for *36 3/4" x 4" nuts § bolts for
retainer glands MJ connections
32 3/4" x 3-1/4" nuts § bolts 1 8" x 6" flanged reducer
. for flange connections 8 3/4" x 3-1/2" nuts § holts
1 #1 cover for flanged connections
1 #6 cover 1 8" flanged gasket, asbestos
2 #9 covers
6 A sides
2 B sides
2 C sides
16 Angles
4 Plates
40 Bolts, nuts § washers, 1/2" x
3-1/2"
625 Bricks
*Ahove MJ gaskets, set screws, and MJ nuts
& bolts are supplied with respective fittings.
DRWG. NO.
REVISIONS | MATERIALS LIST FOR I-172" OR 2" METER D-245

6" DETECTOR CHECK SETTING

2 OF 3




TYPE III 2" DISC METER, 6" DC
(6" INLET) (6" OUTLET)
(2’7 BRASS INLET § OUTLET)

QrTyY. FROM TYPE I ELIMINATE QrTY.

FROM TYPE 1 ELIMINATE

1 1-1/2" disc meter with - 2
gaskets, belts, and nuts

ADD

1 2" disc meter with 2
gaskets, bolts, and nuts

TYPE IV 2" DISGC METER 6" DC
(8" _INLET) (6" OUTLET)
(2 BRASS INLET § OUTLET)

QTY. FROM TYPE 11 ELIMINATE QTY.

1-1/2" FLGD. angle valves

ADD

2" FLGD. angle valves

FROM TYPE II ELIMINATE

1 1-1/2" disc meter with 2
pgaskets, bolts, and nuts
ADD

1 2" disc meter with 2
gaskets, bolts, and nuts

*Above MJ paskets, set screws, § MJ nuts & bolts
are supplied with respective fittings.

1-1/2" FLGD. angle valves

ADD

2" FLGD. angle valves

REVISIONS | MATERIALS LIST FOR |-1/2" OR 2" METER "S‘f’;‘:;'
’ 6" DETECTOR CHECK SETTING % oF 3




!6“ IGIl

BRASS BLIND ¥%
CAP

7 1/4"

P |

2'-g1/2"
2" BRASS PIPE

s

[ ]

e )
| 3/4"— } ._" &

H
72 712

I

o
3/

=0

24" PE x PE
NIPPLE

N
i

2'-g1/2" 2'-s1/2"

¥g

OOa

PE x PE NIPPLE
APPROX. 24" . COVER DETAIL

— ELEVATION — NOTE :

SEE "STANDARD METER VAULT PARTS"
DRWG. FOR METER VAULT DETAILS.

RE VISIONS

i-172" OR 2" METER
8" DETECTOR CHECK SETTING

DRWG. NO.

D-250
| OF 2




TYPE I 1-1/2" DISC METER, 8'" DC TYPE II 2" DISC METER 8' DC

(8" INLET) (8" OUTLET) (8" INLET) (8" OUTLET)
(2" BRASS INLET & OUTLET) (2" BRASS INLET & OUTLET)
QTY. QTY. ELIMINATE FROM TYPE 1
1 1-1/2" Disc Meter with 1 1-1/2' Disc meter with
gaskets, bolts, and nuts gaskets, nuts, and bolts
2 1-1/2" flanged angle valves 2 1-1/2" FLGD. angle valves
3 2" brass elbows
10 2" brass pipe to be cut §
threaded by contractor
1 8 x 3 MJ tee ADD
1 3" MJ plug tapped 2" T
1 8" DC meter 1 2" disc meter with gaskets,
2 8" flanged gate valves nuts, and bolts
2 8" flanged x plain end 2 2" FLGD. angle valves
nipples 30" long
2 8" 45° MJ bends
1 8" plain end x plain end
nipple approximately 24"
long
1 8" plain end x plain end
nipple 24'' min. length
i 8" MJ cap
7 8" retainer glands
*7 8" MJ gaskets
4 8" flange gaskets, asbestos
32 3/4" x 3-1/2" nuts and bolts
for flange connections
*42 5/8" x 2" set screws for
retainer glands
*4 5/8" x 3" nuts and bolts for
MJ connections
*42 3/4" x 4" nuts § bolts for
MJ connections
1 #1 cover
1 #6 cover
2 #9 covers
6 A sides
2 B sides
2 C sides
16 Angles
4 Plates
40 Nuts, bolts, and washers,
1/2" x 3-1/2"
625 Bricks

*Above MJ gaskets, set screws, & MJ nuts and bolts
are supplied with respective MJ fittings.

REVISIONS |\ ATERIALS LIST FOR I-1/2" OR 2" METER | ‘pos80

8" DETECTOR CHECK SETTING

20F2




—r———
I
|
|
|
I
|
JER— |
R S 6" PIPE
6" PIPE (_;3__'&__: __\:;
|
|
-j
]
!
|
__L___._T
© PLAN
6" PIPE
y e
///////////////////Z/_////////f///.l’//

BRICK FLOOR — :
L

l I
isuwe |

|
—J

ELEVATION
NO SCALE

P.E.X P.E. NIPPLE
APPROX. 24" LENGTH

Pin NOTE:SEE "STANDARD METER vauLT COVER NO.&~
&7 == PARTS" DRAWING FOR METER
7 )\3 ] VAULT DETAILS. COVER e
&'/ NO.9 NO.9
X 7 RETAINER |
rﬂ!-—_‘ /::‘S» GLANDS REQ'D.
-
" ELEVATION ROOF_PLAN
NO SCALE NO SCALE
REVISIONS DRWG. NO.
6" DETECTOR CHECK D-255

| OF 2




ary.

2 6" flanged x plain end
nipples 30" long
2 6" 45° MJ bends
1 6'" plain end x plain end nipple

approximately 24" long

1 6" plain end x plain end nipple
24" min. length

6" MJ retainer glands

6'"" MJ cap

6" MJ gaskets

6" flanged gaskets, asbestos

6'" flanged gate valves

6" DC meter

»
Lol S T - B

*42 3/4" x 3-1/2" nuts § bolts for MJ
connections

*4 5/8" x 3" nuts and bolts for MJ
connections

*42 5/8" x 2" set screws for retainer
glands

32 3/4" x 3-1/4" nuts § bolts for

flange connections

#1 Cover

#6 Cover

#9 Covers

A Sides

B Sides

C Sides

Angles

Plates

Bolts, nuts § washers,

1/2" x 3-1/2¢

625 Bricks

[
O L& NN =

F-9

*Above MJ gaskets, set screws, and MJ nuts § bolts
are supplied with respective fittings.

REVISIONS MATERIALS LIST FOR

6" DETECTOR CHECK

DRWG. NO.
D-255
2 OF 2




6.-8“
S N
2 —||
) |
) h:'m |
lll ~ ‘:: '
e '
I ell :__
101 .
(r_\ =,? ! 1| )a PIPE
" 5 ] Y
8"PIPE \ , ¥ :_ - __{___L)
on N ~
[
|
J_._I_____f ____________________ |
@ PLAN
¢ =N 8"PIPE
M z 2
g"pipE | ) / 0/, ()
——— i —— ——— 1 = z_ — _h
- PIT IS I I I I T IIIEIII
BRICK FLOOR ! iSUMP | o
' [ | f -
_______ | .
ELEVATION
P.E.X P.E. NIPPLE NO SCALE
APPROX. 24" LENGTH
P s NOTE : SEE "STANDARD METER VAULT  COVER NO.6 ~
7 PARTS" DRAWING FOR METER
/ My VAULT DETAILS. T R
" fz“{,' 7 RETAINER LS $ NO.S
e 5 GLANDS REQ'D.
LT —"I-
ELEVATION ROOF PLAN
NO SCALE NO SCALE
REVISIONS DRWG. NO.
8" DETECTOR CHECK D-260

| OF 2




f]
.

8" DC meter

8" flanged gate valves

8" flanged x plain end nipples
30" long

8" 459 MJ bends

8" plain end x plain end nipple
approximately 24" long

8" plain end x plain end nipple
24" min. length

8" MJ cap

8" retainer glands

*7 8" MJ gaskets .
4 8'" flange gaskets, asbestos
32 3/4" x 3-1/2" nuts § bolts for
flange connections
*42 5/8" x 2" set screws for retainer :
glands
*4 5/8" x 3" nuts and bolts for MJ
connections ;
*42 3/4" x 4" nuts § bolts for MJ !
connections |
1 #1 Cover
1 #6 Cover
2 #9 Covers
6 A Sides
2 B Sides
2 C Sides
16 Angles
4 Plates
40 Nuts, bolts § washers, 1/2" x 3-1/2"
625 Bricks
*Above MJ gaskets, set screws & MJ nuts & bolts
are supplied with respective MJ fittings.
\" DRWG. NO.
REVISIONS MATERIALS LIST FOR T

8" DETECTOR CHECK

2 0F 2




L

si/2"
19

~|
S

STANDARD METER VAULT PARTS

S 5
L] + ~
H | = i
T SN ER S EE S IE R ey -
4347 5 5" 434 ’ l_;i,z‘_] L3|/z"_] o
VAULT COVER No. | VAULT COVER No. 2 VAULT COVER No.3
-3 3'-9"
22 /2" 2z 2" _ v TS 101/2"
. wtlal2 174"
) o a2t ’5
| _l_ _l:_| ~
r T s '{ ! ‘l r 4;1 -
e _Jl._l_ .V —_——t ™ N o -
1 ' W - = 1 T
I, W15
e A
o o j - g LS ! I~ t
e _r_L___JLI —I_]E BN S l —1 )
—!— . L | . ; L Lol Ialar] A5l o "T_J ~
_'._‘_ + m a3l Lave ) 4 Ve
5 . e VAULT COVER N¢. 6 .
1Tt T s
- pa— L %)
1 1 4 ”“5%34
2w Laye and Lzam" I | ;‘
VAULT COVER No. 8 T 7T 1%
L | - i .
! I A
| 1
! !
— ‘ y | |
I -
L) . svz.]
Y |s, 2 VAULT. COVER No.7
=
! 4 i o
| v N
| -FS jo
tL ! M ‘—_“'s
H l“ 4l -
L) 1
s s e 31/2" Il Y |
~
)
VAULT COVER No. 8 ; —-‘%— .—l- 5
- — Ho .
NOTE + ALL COVER BARS 35" LONG AND OVER '
=" TO0 BE NO.3 P , OTHERS NO.2 @ '“—-—I— 4
ALL BARS TO BE WELDED R I TYI7d L34
B 1O BE OF INTERMEDIATE
::lio:“ssrasz ANDO TO CONFORM TO VAULT COVER No. &
ASTM SPECIFILATIONS R-303
e r——————
REVISIONS DRWG. NO.

D-265
| OF 2




34"

Fu

"

STANDARD METER VAULT

, —————
& n* - w2 RPN TR
. 2" {71/2" 81/2] laiz” sz |~ 2" 2" |72t s, | V"
" g -
o | 4 +  + 4 - o |+ 4
'a o | l . '.' : E
o H—1 4 Bl YT
b ‘ N
e[ A R . "l 4
} e-3/4" g woLes ~" o “le-3/4"9 HOLES ty
SIDE PIECE "A" SIDE PIECE "B"
L 3‘-7“ 'y
. I |
4"' 3= 412
zu- - Ll "~
I V'~
i' ____'.,
14 -+ Y
k K3 1 4 L)
[-] "
=l = X NOTE : ALL BARS TO BE NO.2 @
g ALL BARS TO 8E WELOED
— ‘ - -~ ALL BARS TO BE INTER-
i MEDIATE GRADE STEEL
oo " = AND TO CONFORM TO ASTM
L 4-3/4" P HOLES SPECIFICATIONS R-308
SIDE PIECE "¢"
e LI 212"
CLEATS B LETTER r : r_;_ I
2" 8 3MUDIA - RAISED 1/8 . + Y ﬁi—:
Y 7 L, 'Nr I_" f"' "
I I .
1-‘ /// L—-I .“ HOLES 4-U-L
\ ' ’/ I z"z" n (1] * (1] Il’ 3
, N s 33" 87D 3/8" ANGLE
3 CAST IRON ~~ Yol e L
. . . m [
] |
CAST IRON CAST IRON— . EE ‘f_ | ‘E
77777778 % U e
7 £ s/8" HOLES
¢ ____.I 1/2"x 8" PLATE
5 ve" u
SECTION THRU SECTION THRU D.PU. TOP
RING 8 LID AiM
1T
GALVANIZED
- 172"x 31/2" BOLT
REVISIONS

DRWG. NO.
D-265
2 OF 2

PARTS




(7]

13472"

(234 v

CAST IRON

/ COVER

20"

SITIIFTS

6 ANCHORS

| CONCRETE
sl BOX

;;_-,';__I]_-uz"]
SR G

— —————

b i — —

)e

L3

EY

NOTE: [ ] DIMENSIONS FOR 1" BOX
OTHER DIMENSIONS FOR 3/4"X 5/8" BOX

REVISIONS
3/87

. IRONCRETE METER BOX

DRWG. NO.
D-270




4"- 90°BEND 4"-45° BEND
PROVIDE SCREEN
BOLTED TO FLANGE

TURN AWAY FROM
S ~=—""GATE VALVE BOX

© 2'-0"SQ.X 6" CONC. PAD
FINISH GRADE - g“”’ W.W MESH
'm'E}Iﬁ— Sz mm s == I — =
2 W
by A=A
o = €35 -
[ o @
. Pq‘ w
2] -g Ia%
.w =ID<
<

2-172"@ WEEP HOLES
PROVIDE | CU. YD. OF
GRAVEL FOR BLOW-
OFF DRAIN

GRAVEL

ELEVATION

NOTE: ALL FITTINGS FOR BLOW-OFF
SHALL BE FLANGED.

REVISIONS

DRWG. NO.
DETAILS — BLOW-OFF D-275




§ e s —

CONC. 1" G Y. WITH
BLOCKING OPERATING NUT

TAPPED . ,,’f'?'):::‘\\ STO.METER Box
Yer 2 Lorr BRI

= 5

-

LS4
9 , METE [+]

1* GV, WITH L*THREADED
OPERATING NUT 2 MNIPPLE

W s

) e
TAPPED /L‘V
TEE ’L@:&

il
P‘o”.ﬁ

e S

RLPei AL GRAVEL BED

v e

REVISIONS DRWG. ND,
DETAILS - 2" BLOW- OFF O 275 T




M. H. FRAME
COVER

a

AIR
RELEASE
VALVE

. 6" WATER LINE

—M.H.STEPS @ 12" 0.C.

4'@ MANHOLE

NOTE: FOR ORIFICE SIZE OF Al
AIR RELEASE VALVES

SEE DRAWINGS.

FINISH GRADE

IN EASEMENTS F

IN

FINISH GRADE

ROADWAYS

TS0 S ERAME | =
\ & COVER

1
BE

E
ING

ELEVATION

L

b—4'Q MANHOLE

REVISIONS

AIR RELEASE VALVE MANHOLE

DRWG. NO.
D-276




2000 Ib. CONC.—— -7\,

CONCRETE POURED ARQUND
SLEEVE SO THAT VALVE BOX
IS FREE FOR ADJUSTMENTS

FINISHED GRADE

SUBBASE
/

0‘_ 6"

t—VALVE BOX

\1

REVISIONS

VALVE BOX DETAIL

DRWG. NO.
D-300




(1] [1}
6 1/2_ D .6
=ID
,_I
! {
| )|
i |
e e J
PLAN
®
1/4D D 1/4D
alu —_— —g— OR 6" MIN.
] v i
*2 TIES A 12
7 8"0.C. — 41 E
ORIGINAL e
GRADE :
4 L {—3000% CONCRETE
r ¥4 ¢ 12"0.C.

e e S Jj- dat Sl
ELEVATION SECTION X-X
REVISIONS DRWG. NO,

STANDARD PIPE PEDESTAL D-325




.-"-‘..' Ty

Cc (sq.)

o.b. F PIE
PLUS 4"
PLUGS

| ALL CONCRETE SHALL BE 3000 PRS.l.
COMPRESSIVE STRENGTH AT 28 DAYS.

2 ALL BEARING SURFACES OF THRUST
BLOCKS SHALL BE POURED AGAINST
UNDISTURBED EARTH.

| B(MIN)

B

3 PROVIDE FELT PAPER BETWEEN THRUST 18" MIN 'ﬁ%“o ANGLE
BLOCKS AND PIPE FITTINGS. —— Ty
{TYR)
PIPE Il 4°BEND 22 '2° BEND 45° BEND 90° BEND PLUG
SIZE A B A B A B A B C
;- N
REVISIONS DRWG.NO.

THRUST BLOCK. DETAILS D-330




Be = 0.D. OF PIPE

Z CAREFULLY

= COMPACTED

', SELECT
BACKFILL

8
; Bo + & {
MIN, 1 1/4 Bo I L ’
- »

rd Be + B
4 > I MIN, 1 1/4 Bc l
“’_ VA p— o Y
g JEASe . —L 5
O ‘5 =
i 2 2000# CONC. =~ g
COMPACTED - N
COARSE i NN L D
T GRANULAR E - T
FILL
2000§ CONC.
I S TSI LOAD FACTOR = 2.8
CAREFULLY
. COMPACTED
\ SELECT N
’ BACKFILL
- -
J— I COMPACTED
v N o ¥ COARSE
Jd ' g GRANULAR
: : COMPACTED : HATERIAL
L4 O &
'~ .. 2e _' FiLL ! '\_
2R —
I CLASS "8" BEDDING CLASS "B—1" BEDDING
LOAD FACTOR = 1.9 LOAD FACTOR = 1.9
NOTE: IN ROCK TRENCH, EXCAVATE AT LEAST
6" BELOW THE BOTTOM OF THE PIPE.
REVISIONS - DRAWING N

| | | TRENCH BEDDING — I D-35(



Be = O.D. OF PIPE

1/8 Be, 6 MIN.

MIN. 1/6 Be

CAREFULLY COMPACTED
SELECT BACKFILL

s
ks

ZNOSZNY é\commcrso COARSE

REVISIONS

GRANULAR FILL
CLASS "C" BEDDING CLASS "C—1" BEDDING
LOAD FACTOR = 1.5 LOAD FACTOR = 1.5
é\\ g 4 , Ta
= o0 9 4 20004 CONC.
h;- ;.Q
m I g »
{ o d.d -~ < q" ©
—

CONCRETE ENCASEMENT
LOAD FACTOR = 4.5

NOTE: IN ROCK TRENCH, EXCAVATE AT LEAST
6 BELOW THE BOTTOM OF THE PIPE.

DRAWING

TRENCH BEDDING — I D 3e




